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950 ADVENTURE S 2005 <2005><EU><9803E3>

IGNITION SYSTEM
35849

M S ® BEARING DOUBLE GEAR
\&/_ﬂ P2 (1x 0625 160011)
(= + WELLENDICHTRING
SHAFT SEAL RING
(1x 0760 122050)
Pos Part Number Description Additional Text Quantity
1 60039034100 PULSE GENERATOR LC8 04 1.00
2 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 2.00
3 60039020100 TRIGGER WHEEL 03 1.00
4 60039031000 DIGITALBOX LC8 03 1.00
5 60039028000 ADAPTER PLATE DIGITALBOX 03 1.00
6 0081500181 SCREW FOR PLASTIC D=5X18 2.00
7 60039030000 VIBRATION DAMPER DIGITALBOX 03 2.00
8 0014060153 HH COLLAR SCREW M 6X15 WS=8 2.00
10 60039006000 STICK COIL 03 2.00
11 59039093000 SPARK PLUG CR8EK 2.00
20 60039005100 IGNITION ROTOR 04 INCL. FREEWHEEL 1.00




21 60039040010 WASHER 17X32X4 03 1.00
22* 60039003100 AH EXPAND. SCREW M16X1,5 05 1.00
23 0015060353 HH COLLAR SCREW M 6X35 WS=8 LC4 ADVENTURE 6.00
24 60039004000 STATOR 03 1.00
25 49030090000 DOWEL 9,8 X7 X 10 FS-E 2.00
26 60030040100 IGNIT.COVER GASK.MATRI.CS0,5MM 1.00
27 60030002044 IGNITION COVER CPL. 03 1.00
28 0770024025 O-RING 24X2,5 NBR 1.00
29 60030094000 SCREW PLUG M24X1,5 PA 6.6 1.00
30 0603061001 CU-SEAL RING DIN7603-6X10X1 2.00
31 60030022000 VENTILATION CONNECTOR M16X1,5 1.00
32 0015060303 HH COLLAR SCREW M 6X30 SW=8 LC4, LC4 SM, DUKE 8.00
34 00049220121 CLAMP STD DN22 1.00
35 00050226706 VARIABLE ONE-EAR CLAMP 22,6MM 3.00
36 60011094000 CABLE SUPPORT 03 1.00
37 0125060003 WASHER DIN0125-A 6,4 1.00
38 60039040020 generator line bracket 1.00
40* 60030090000 BACK-PRESSURE VALVE CPL. 1.00
43* 60030087101 ENGINE BREATHER HOSE BOTTOM 1.00
44* 60030087102 ENGINE BREATHER HOSE TOP 1.00

* = New part




